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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL : 886-3-327-0868 Page Number :BlofB1
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EUT Information

Report NO : 3N2802
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
[a4] i SR
he] i,
'E 504 et : CISPR-Ave Limitiat Main Plorts
% ¥ oo, WL UL N NV WU SO S =
~ 40t .
1 *
30T
¢ <
20T
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.170250 34.20 54.95 20.75 | L1 OFF 19.9
0.170250 46.54 64.95 18.41 | L1 OFF 19.9
0.179250 35.68 54.52 18.84 | L1 OFF 19.9
0.179250 47.49 64.52 17.03 | L1 OFF 19.9
0.294000 35.54 50.41 14.87 | L1 OFF 19.9
0.294000 41.28 60.41 19.13 | L1 OFF 19.9
0.408750 32.17 47.67 1550 | L1 OFF 19.9
0.408750 37.17 57.67 20.50 | L1 OFF 19.9
1.441500 23.52 46.00 2248 | L1 OFF 19.9
1.441500 27.69 56.00 28.31 | L1 OFF 19.9
8.835000 26.10 50.00 23.90 | L1 OFF 20.1
8.835000 28.93 60.00 31.07 | L1 OFF 20.1




EUT Information

Report NO : 3N2802
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
[a4] i SR
he] i,
'E 50__‘ et : CISPR-Ave Limitiat Main Plorts
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s 1@
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150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.170250 35.76 54.95 19.19 | N OFF 19.9
0.170250 46.48 64.95 18.47 | N OFF 19.9
0.181500 33.77 54.42 20.65 | N OFF 19.9
0.181500 44.30 64.42 20.12 | N OFF 19.9
0.289500 31.35 50.54 19.19 | N OFF 19.9
0.289500 37.98 60.54 2256 | N OFF 19.9
0.469500 29.02 46.52 17.50 | N OFF 19.9
0.469500 33.95 56.52 2257 | N OFF 19.9
3.016500 25.15 46.00 20.85 | N OFF 20.0
3.016500 29.54 56.00 26.46 | N OFF 20.0
8.072250 25.38 50.00 24.62 | N OFF 20.1
8.072250 27.04 60.00 3296 | N OFF 20.1




samanas. FCC RADIO TEST REPORT Report No. : FR3N2802C

Appendix C. Radiated Spurious Emission

Temperature : 18.2~20.2°C
Test Engineer : Jack Tsai, Gary Guo, and Steven Wu
Relative Humidity : 54.2~56.1%
<Sample 1>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
2387.175 57.96 -16.04 74 42.89 27.37 17.61 | 29.91 105 | 228 P H
2387.805 51.59 2.4 54 36.51 27.38 17.61 | 29.91 105 | 228 A H
* 2412 112.48 - - 97.33 27.42 17.64 | 29.91 105 | 228 P H
* 2412 109.17 - - 94.02 27.42 17.64 | 29.91 105 | 228 A H
H
802.11b
H
CH 01
2388.33 57.59 -16.41 74 42.51 27.38 17.61 | 29.91 100 103 P \Y,
2412MHz
2388.225 49.45 -4.55 54 34.37 27.38 17.61 | 29.91 100 103 A |V
* 2412 112.8 - - 97.65 27.42 17.64 | 29.91 100 103 P \
* 2412 109.47 - - 94.32 27.42 17.64 | 29.91 100 103 A |V
\Y,
\Y,
2343.46 55.66 -18.34 74 40.86 27.2 17.53 | 29.93 | 227 | 228 P H
2387.98 45.45 -8.55 54 30.37 27.38 17.61 | 29.91 227 | 228 A H
* 2437 116.81 - - 101.46 27.6 17.65 29.9 227 | 228 P H
* 2437 113.37 - - 98.02 27.6 17.65 29.9 227 | 228 A H
2484.74 56.35 -17.65 74 40.8 27.75 17.68 | 29.88 | 227 | 228 P H
802.11b
2483.5 46.27 -7.73 54 30.73 27.74 17.68 | 29.88 | 227 | 228 A H
CH 06
2366 55.38 -18.62 74 40.53 27.2 17.57 | 29.92 | 197 79 P \Y,
2437MHz
2389.94 45.31 -8.69 54 30.21 27.4 17.61 | 29.91 197 79 AV
* 2437 114.44 - - 99.09 27.6 17.65 29.9 197 79 P \
* 2437 111.08 - - 95.73 27.6 17.65 29.9 197 79 AV
2487.4 56.14 -17.86 74 40.57 27.77 17.68 | 29.88 | 197 79 P \Y,
2485.51 45.99 -8.01 54 30.43 27.76 17.68 | 29.88 | 197 79 AV
TEL : 886-3-327-0868 Page Number : C1 of C40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

2462 114.6 - - 99.21 27.62 17.66 | 29.89 | 220 237 P H
2462 111.58 - - 96.19 27.62 17.66 | 29.89 | 220 237 A H
2483.56 58.46 -15.54 74 42.92 27.74 17.68 | 29.88 | 220 237 P H
2483.52 52.49 -1.51 54 36.95 27.74 17.68 | 29.88 | 220 237 A H
H
802.11b
H
CH 11
2462 111.83 - - 96.44 27.62 17.66 | 29.89 161 88 P \Y,
2462MHz
2462 106.8 - - 91.41 27.62 17.66 | 29.89 161 88 A V
2483.52 58.32 -15.68 74 42.78 27.74 17.68 | 29.88 161 88 P \Y,
2483.52 51.79 -2.21 54 36.25 27.74 17.68 | 29.88 161 88 A V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C2 of C40
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FCC RADIO TEST REPORT

Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
4824 38.87 |-35.13 74 61.9 32.44 11.17 | 66.64 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 01
4824 40.56 | -33.44 74 63.59 32.44 11.17 | 66.64 - - P |V
2412MHz
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
TEL : 886-3-327-0868 Page Number 1 C3 of C40
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FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
4874 40.66 -33.34 74 63.3 32.65 1.3 66.59 - - P H
7311 48.45 -25.55 74 64.1 36.88 13.8 66.33 | 200 170 P H
7311 41.83 -12.17 54 57.48 36.88 13.8 66.33 | 200 170 A H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 39.59 -34.41 74 62.23 32.65 1.3 66.59 - - P |V
2437MHz
7311 49.99 -24.01 74 65.64 36.88 13.8 66.33 | 142 166 \Y
7311 44.95 -9.05 54 60.6 36.88 13.8 66.33 | 142 166 A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 886-3-327-0868 Page Number : C4 of C40
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Report No. : FR3N2802C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
4924 40.28 -33.72 74 62.63 32.75 11.44 | 66.54 - - P H
7386 47.65 -26.35 74 63.53 36.66 13.82 | 66.36 155 93 P H
7386 39.33 -14.67 54 55.21 36.66 13.82 | 66.36 155 93 A H
H
H
H
H
H
H
H
H
802.11b
H
CHM
4924 40.31 -33.69 74 62.66 32.75 11.44 | 66.54 - - P \Y,
2462MHz
7386 47.8 -26.2 74 63.68 36.66 13.82 | 66.36 140 170 \Y,
7386 40.46 -13.54 54 56.34 36.66 13.82 | 66.36 140 170 A V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.905 57.89 -16.11 74 42.79 27.4 17.61 | 29.91 205 | 223 P H
2390 49.95 -4.05 54 34.85 27.4 17.61 | 29.91 205 | 223 A H
* 2412 114.05 - - 98.9 27.42 17.64 | 29.91 205 | 223 P H
* 2412 106.85 - - 91.7 27.42 17.64 | 29.91 205 | 223 A H
H
802.11g H
CH 01
2389.17 56.97 -17.03 74 41.88 27.39 17.61 | 29.91 273 | 312 P \Y,
2412MHz
2389.695 48.26 -5.74 54 33.16 27.4 17.61 | 29.91 273 | 312 A |V
* 2412 111.21 - - 96.06 27.42 17.64 | 29.91 273 | 312 P \Y,
* 2412 105.17 - - 90.02 27.42 17.64 | 29.91 273 | 312 A |V
\Y,
\Y,
2379.58 55.55 -18.45 74 40.58 27.3 17.59 | 29.92 | 228 | 227 P H
2388.68 45.61 -8.39 54 30.52 27.39 17.61 | 29.91 228 | 227 A H
* 2437 116.53 - - 101.18 27.6 17.65 29.9 228 | 227 P H
* 2437 109.42 - - 94.07 27.6 17.65 29.9 228 | 227 A H
2485.3 56.56 -17.44 74 41.01 27.75 17.68 | 29.88 | 228 | 227 P H
802119 2484.53 46.75 -7.25 54 31.2 27.75 17.68 | 29.88 | 228 | 227 A H
CH 08 2380.98 55.84 -18.16 74 40.85 27.31 17.6 29.92 | 200 78 P \Y,
2437MHz
2385.74 45.46 -8.54 54 30.4 27.36 17.61 | 29.91 200 78 A |V
* 2437 114.41 - - 99.06 27.6 17.65 29.9 200 78 P \
* 2437 106.33 - - 90.98 27.6 17.65 29.9 200 78 A |V
2483.62 56 -18 74 40.46 27.74 17.68 | 29.88 | 200 78 P \Y,
2483.76 46.71 -7.29 54 31.17 27.74 17.68 | 29.88 | 200 78 A |V
TEL : 886-3-327-0868 Page Number : C6 of C40
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* 2462 111.73 - - 96.34 27.62 17.66 | 29.89 | 245 | 289 P H
* 2462 106.12 - - 90.73 27.62 17.66 | 29.89 | 245 | 289 A H
2483.6 62.27 -11.73 74 46.73 27.74 17.68 | 29.88 | 245 | 289 P H
2483.52 51.75 -2.25 54 36.21 27.74 17.68 | 29.88 | 245 | 289 A H
H

802.11g
H

CHM

* 2462 111.76 - - 96.37 27.62 17.66 | 29.89 | 222 334 P \Y,

2462MHz
* 2462 104.13 - - 88.74 27.62 17.66 | 29.89 | 222 334 A \Y,
2483.96 60.7 -13.3 74 45.16 27.74 17.68 | 29.88 | 222 334 P \Y,
2484.16 49.83 -4.17 54 34.29 27.74 17.68 | 29.88 | 222 334 A \Y,
\Y,
\Y,

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C7 of C40
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
4824 38.8 -35.2 74 61.83 32.44 11.17 | 66.64 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g H
CH 01
4824 38.59 -35.41 74 61.62 32.44 11.17 | 66.64 - - P |V
2412MHz
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 886-3-327-0868 Page Number : C8 of C40
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Report No. : FR3N2802C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
4874 39.88 -34.12 74 62.52 32.65 1.3 66.59 - - P H
7311 43.99 -30.01 74 59.64 36.88 13.8 66.33 - - P H
H
H
H
H
H
H
H
H
H
802.11g H
CH 06
4874 39.35 -34.65 74 61.99 32.65 1.3 66.59 - - P |V
2437MHz
7311 44.93 -29.07 74 60.58 36.88 13.8 66.33 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 886-3-327-0868 Page Number 1 C9 of C40
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Report No. : FR3N2802C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
4924 39.32 -34.68 74 61.67 32.75 11.44 | 66.54 - - P H
7386 43.56 -30.44 74 59.44 36.66 13.82 | 66.36 - - P H
H
H
H
H
H
H
H
H
H
802.11g H
CH 11
4924 40.04 -33.96 74 62.39 32.75 11.44 | 66.54 - - P |V
2462MHz
7386 44.33 -29.67 74 60.21 36.66 13.82 | 66.36 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C10 of C40




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.8 61.95 -12.05 74 46.85 27.4 17.61 | 29.91 154 | 227 P H
2389.95 52.79 -1.21 54 37.69 27.4 17.61 | 29.91 154 | 227 A H
* 2422 111.59 - - 96.33 27.52 17.64 29.9 154 | 226 P H
* 2422 104.01 - - 88.75 27.52 17.64 29.9 154 | 226 A H
802.11ac 2484.61 56.38 -17.62 74 40.83 27.75 17.68 | 29.88 | 154 | 226 P H
VHT40 2483.62 47.8 -6.2 54 32.26 27.74 1768 | 29.88 | 154 | 226 A H
CH 03 2389.95 62.09 -11.91 74 46.99 274 17.61 | 29.91 380 | 314 P |V
2422MHz 2389.95 51.9 -2.1 54 36.8 27.4 1761 | 2991 | 380 | 314 | A |V
* 2422 105.71 - - 90.45 27.52 17.64 29.9 380 | 314 P |V
* 2422 98.27 - - 83.01 27.52 17.64 29.9 380 | 314 A |V
2499.64 55.84 -18.16 74 40.24 27.8 17.68 | 29.88 | 380 | 314 P |V
2484.88 45.93 -8.07 54 30.38 27.75 17.68 | 29.88 | 380 | 314 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C11 of C40
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Report No. : FR3N2802C

WIFI 802.11ac VHT40 (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
4844 39.26 | -34.74 74 61.57 32.56 11.22 | 66.09 - - P H
7266 4496 | -29.04 74 59.59 37.04 13.78 | 6545 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 03 4844 39.09 |-34.91 74 61.4 32.56 11.22 | 66.09 - - P |V
2422MHz 7266 44.74 | -29.26 74 59.37 | 37.04 | 13.78 | 65.45 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 886-3-327-0868 Page Number : C12 of C40
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)

2389.905 62.83 |-11.17 74 47.73 27.4 17.61 | 2991 | 207 | 220 | P | H

2390 51.11 -2.89 54 36.01 27.4 1761 | 2991 | 207 | 220 | A | H

* 2412 114.04 - - 98.89 | 27.42 | 1764 | 2991 | 207 | 220 | P | H

* 2412 106.45 - - 91.3 2742 | 17.64 | 2991 | 207 | 220 | A | H

802.11ax H
HE20 Full H
CH 01 2389.8 59.8 -14.2 74 447 274 1761 | 2991 | 100 | 245 | P | V
2412MHz 2390 48.95 -5.05 54 33.85 27.4 17.61 | 2991 | 100 | 245 | A | V
* 2412 108.99 - - 9384 | 2742 | 1764 | 2991 | 100 | 245 | P | V

* 2412 99.37 - - 8422 | 2742 | 1764 | 2991 | 100 | 245 | A | V

v

v

2382.8 56.24 | -17.76 74 4123 | 27.33 176 | 2992 | 203 | 228 | P | H

2389.38 4536 | -8.64 54 3027 | 2739 | 1761 | 2991 | 203 | 228 | A | H

* 2437 118.07 - - 102.72 | 276 1765 | 299 | 203 | 228 | P | H

* 2437 109.82 - - 94.47 27.6 1765 | 299 | 203 | 228 | A | H

802.11ax 2485.09 59.54 | -14.46 74 4399 | 2775 | 17.68 | 29.88 | 203 | 228 | P | H
HE20 Full 2483.83 48.02 | -5.98 54 3248 | 2774 | 1768 | 2988 | 203 | 228 | A | H
CH 06 2345 56.12 | -17.88 74 41.32 27.2 1753 | 2993 | 114 | 84 P |V
2437MHz 2389.8 45.26 -8.74 54 30.16 27.4 17.61 | 29.91 | 114 84 A |V
* 2437 117.06 - - 101.71 27.6 1765 | 299 | 114 | 84 P |V

* 2437 107.73 - - 92.38 27.6 1765 | 299 | 114 | 84 | A | V

2484.46 58.49 | -15.51 74 4295 | 2774 | 17.68 | 29.88 | 114 | 84 P |V

2483.55 46.57 | -7.43 54 3103 | 2774 | 1768 | 2988 | 114 | 84 | A | V

TEL : 886-3-327-0868 Page Number : C13 of C40

FAX : 886-3-327-0855




samanas. FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
* 2462 112.54 - - 97.15 27.62 1766 | 29.89 | 220 | 283 P H
* 2462 104.42 - - 89.03 27.62 17.66 | 29.89 | 220 | 283 A H
2484.76 61.87 -12.13 74 46.32 27.75 17.68 | 29.88 | 220 | 283 P H
2483.6 52.22 -1.78 54 36.68 27.74 17.68 | 29.88 | 220 | 283 A H
802.11ax H
HE20 Full H
CH 11 * 2462 109.49 - - 94.1 27.62 1766 | 29.89 | 172 | 337 P |V
2462MHz * 2462 102.02 - - 86.63 27.62 1766 | 29.89 | 172 | 337 A |V
2484 .4 61.69 -12.31 74 46.15 27.74 1768 | 2988 | 172 | 337 P |V
2483.52 49.96 -4.04 54 34.42 27.74 1768 | 2988 | 172 | 337 AV
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C14 of C40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
4824 38.45 -35.55 74 61.48 32.44 11.17 | 66.64 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 01 4824 40.41 -33.59 74 63.44 32.44 11.17 | 66.64 - - P |V
2412MHz \Y;
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 886-3-327-0868 Page Number : C15 of C40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
4874 39.24 | -34.76 74 61.88 32.65 1.3 66.59 - - P H
7311 4519 | -28.81 74 60.84 36.88 13.8 66.33 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 40.1 -33.9 74 62.74 32.65 11.3 66.59 - - P |V
2437MHz 7311 53.74 | -20.26 74 69.39 | 36.88 138 | 66.33 | 142 | 164 \%
7311 40.08 | -13.92 54 55.73 36.88 13.8 66.33 | 142 | 164 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 886-3-327-0868 Page Number : C16 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im) (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)(H/V)
4924 40.05 -33.95 74 62.4 32.75 11.44 | 66.54 - - P H
7386 4414 -29.86 74 60.02 36.66 13.82 | 66.36 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHM 4924 40.11 -33.89 74 62.46 32.75 11.44 | 66.54 - - P |V
2462MHz 7386 44.43 | -29.57 74 60.31 | 36.66 | 13.82 | 66.36 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samanas. FCC RADIO TEST REPORT Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)(HIV)
2389.275 69.01 -4.99 74 53.92 27.39 17.61 29.91 182 186 P H
2389.8 48.57 -5.43 54 33.47 27.4 17.61 29.91 182 186 A H
* 2412 112.69 - - 97.54 27.42 1764 | 29.91 182 186 P H
802.11ax * 2412 104.86 - - 89.71 27.42 1764 | 29.91 182 186 A H
HE20 H
Partial H
106/53 2388.96 70.8 -3.2 74 55.71 27.39 17.61 29.91 306 311 P \%
CH 01 2387.91 48.98 | -5.02 54 33.9 27.38 | 17.61 | 2991 | 306 | 311 | A | V
2412MHz |~ 2412 113.52 - - 98.37 | 2742 | 1764 | 2991 | 306 | 311 | P | V
* 2412 104.91 - - 89.76 27.42 1764 | 29.91 306 311 A \Y,
\%
\%
* 2462 115.36 - - 99.97 27.62 17.66 | 29.89 197 21 P H
* 2462 106.37 - - 90.98 27.62 17.66 | 29.89 197 21 A H
2484 70.68 -3.32 74 55.14 27.74 17.68 | 29.88 197 21 P H
802.11ax 2483.92 48.84 -5.16 54 33.3 27.74 17.68 | 29.88 197 21 A H
HE20 H
Partial H
106/54 * 2462 111.53 - - 96.14 27.62 17.66 | 29.89 221 334 P \%
CH1 * 2462 102.96 - - 87.57 | 2762 | 17.66 | 29.89 | 221 | 334 | A | V
2462MHz 2483.72 70.05 | -3.95 74 5451 | 27.74 | 17.68 | 29.88 | 221 | 334 | P |V
2483.72 47.6 -6.4 54 32.06 27.74 17.68 | 29.88 221 334 A \%
V
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C18 of C40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)

2389.65 61.66 |-12.34 74 46.56 27.4 17.61 | 2991 | 208 | 230 | P | H

2389.95 52.61 -1.39 54 37.51 27.4 1761 | 2991 | 208 | 230 | A | H

* 2422 111.6 - - 96.34 | 2752 | 1764 | 299 | 208 | 230 | P | H

* 2422 103.35 - - 88.09 | 2752 | 1764 | 299 | 208 | 230 | A | H

802.11ax 2483.71 58.09 |-15.91 74 4255 | 2774 | 17.68 | 29.88 | 208 | 230 | P | H
HE40 Full 2483.62 47.34 | -6.66 54 31.8 27.74 | 17.68 | 29.88 | 208 | 230 | A | H
CH 03 2389.95 64.56 | -9.44 74 49.46 274 17.61 | 2991 | 300 | 305 | P | V
2422MHz 2389.95 51.86 -2.14 54 36.76 27.4 17.61 | 2991 | 300 | 305 | A | V
* 2422 107.5 - - 9224 | 2752 | 17.64 | 299 | 300 | 305 | P | V

* 2422 99.05 - - 8379 | 2752 | 1764 | 299 | 300 | 305 @ A | V

2496.4 56.23 | -17.77 74 40.63 27.8 17.68 | 29.88 | 300 | 305 | P | V

2483.71 4597 | -8.03 54 3043 | 27.74 | 1768 | 29.88 | 300 | 305 @ A | V

2388.6 56.94 | -17.06 74 4185 | 2739 | 17.61 | 29.91 | 209 | 217 | P | H

2389.95 475 -6.5 54 324 274 1761 | 2991 | 209 | 217 | A | H

* 2437 110.07 - - 94.72 27.6 1765 | 299 | 209 | 217 | P | H

* 2437 102.19 - - 86.84 27.6 1765 | 299 | 209 | 217 | A | H

802.11ax 2485.06 61.85 |-12.15 74 46.3 2775 | 17.68 | 29.88 | 209 | 217 | P | H
HE40 Full 2483.62 5197 | -2.03 54 36.43 | 27.74 | 1768 | 2988 | 209 | 217 | A | H
CH 06 2389.65 55.46 | -18.54 74 40.36 274 1761 | 2991 | 100 | 260 | P | V
2437MHz 2389.8 46.69 -7.31 54 31.59 27.4 17.61 | 2991 | 100 | 260 | A | V
* 2437 105.12 - - 89.77 27.6 1765 | 299 | 100 | 260 | P | V

* 2437 97.14 - - 81.79 27.6 1765 | 299 | 100 | 260 | A | V

2483.98 58.1 -15.9 74 4256 | 2774 | 17.68 | 29.88 | 100 | 260 | P | V

2483.53 49.45 | -4.55 54 33.91 2774 | 1768 | 2988 | 100 | 260 | A | V

TEL : 886-3-327-0868 Page Number : C19 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
2346 55.03 -18.97 74 40.22 27.2 17.54 | 29.93 | 219 | 277 P H
2385.45 45.24 -8.76 54 30.2 27.35 17.6 29.91 219 | 277 A H
* 2452 101.49 - - 86.12 27.6 17.66 | 29.89 | 219 | 277 P H
* 2452 92.99 - - 77.62 27.6 17.66 | 29.89 | 219 | 277 A H
802.11ax 2484.07 64.44 -9.56 74 48.9 27.74 17.68 | 29.88 | 219 | 277 P H
HEA40 Full 2483.62 52.53 -1.47 54 36.99 27.74 17.68 | 29.88 | 219 | 277 A H
CH 09 2389.2 55.45 -18.55 74 40.36 27.39 17.61 | 29.91 126 | 309 P |V
2452MHz 2389.35 4525 | -8.75 54 3016 | 27.39 | 17.61 | 2991 | 126 | 309 | A | V
* 2452 99.22 - - 83.85 27.6 1766 | 29.89 | 126 | 309 P |V
* 2452 91.79 - - 76.42 27.6 1766 | 29.89 | 126 | 309 AV
2484.34 59.48 -14.52 74 43.94 27.74 17.68 | 29.88 | 126 | 309 P |V
2483.53 50.21 -3.79 54 34.67 27.74 1768 | 29.88 | 126 | 309 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C20 of C40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
4844 38.71 -35.29 74 61.55 32.56 11.22 | 66.62 - - P H
7266 4515 | -28.85 74 60.64 37.04 13.78 | 66.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 4844 38.78 |-35.22 74 61.62 32.56 11.22 | 66.62 - - P |V
2422MHz 7266 4511 | -28.89 74 60.6 37.04 | 13.78 | 66.31 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 886-3-327-0868 Page Number 1 C21 of C40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
4874 39.32 -34.68 74 61.96 32.65 1.3 66.59 - - P H
7311 43.92 -30.08 74 59.57 36.88 13.8 66.33 - - P H
H
H
H
H
H
H
H
H
1802.11ax H
HE40 Full H
CH 06 4874 39.57 | -34.43 74 62.21 32.65 1.3 66.59 - - P |V
2437MHz 7311 4416 | -29.84 74 59.81 | 36.88 13.8 | 66.33 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
TEL : 886-3-327-0868 Page Number 1 C22 of C40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
4904 39.09 -34.91 74 61.55 32.71 11.39 | 66.56 - - P H
7356 44.05 -29.95 74 59.81 36.78 13.81 | 66.35 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 38.62 -35.38 74 61.08 32.71 11.39 | 66.56 - - P |V
2452MHz 7356 43.95 |-30.05 74 59.71 | 36.78 | 13.81 | 66.35 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
2389.8 63.36 | -10.64 74 48.26 27.4 1761 | 2991 | 207 | 224 | P | H
2389.95 5223 | -1.77 54 37.13 27.4 1761 | 2991 | 207 | 224 | A | H
* 2422 113.91 - - 9865 | 2752 | 1764 | 299 | 207 | 224 | P | H
802.11ax @ * 2422 105.12 - - 89.86 | 27.52 | 1764 | 299 | 207 | 224 | A | H
HE40 2485.6 62.34 |-11.66 74 46.78 | 2776 | 17.68 | 29.88 | 207 | 224 | P | H
Partial 2485.69 47.34 | -6.66 54 3178 | 2776 | 1768 | 29.88 | 207 | 224 | A | H
242/61 2389.5 64.89 | -9.11 74 49.79 274 1761 | 2991 | 302 | 313 | P | V
CH 03 2389.95 52.28 -1.72 54 37.18 27.4 17.61 | 2991 | 302 | 313 | A | V
2422MHz |~ 2422 109.41 - - 9415 | 2752 | 1764 | 299 | 302 | 313 | P | V
* 2422 101.03 - - 8577 | 2752 | 1764 | 299 | 302 | 313 | A | V
2484.07 60.7 -13.3 74 4516 | 27.74 | 17.68 | 29.88 | 302 | 313 | P | V
2484.16 46.23 | -7.77 54 3069 | 27.74 | 1768 | 2988 | 302 | 313 | A | V
2314.5 56.68 | -17.32 74 41.94 27.2 1748 | 2994 | 218 | 289 | P | H
2374.05 4533 | -8.67 54 3043 | 2724 | 1758 | 2992 | 218 | 289 | A | H
* 2452 105.88 - - 90.51 27.6 1766 | 29.89 | 218 | 289 | P | H
802.11ax @ * 2452 96.26 - - 80.89 27.6 1766 | 29.89 | 218 | 289 | A | H
HE40 2484.25 66.91 -7.09 74 5137 | 2774 | 1768 | 2988 | 218 | 289 | P | H
Partial 2483.53 52.66 | -1.34 54 3712 | 2774 | 1768 | 2988 | 218 | 289 | A | H
242/62 2362.8 56.59 | -17.41 74 41.75 27.2 1756 | 2992 | 101 | 160 | P | V
CH 09 2379.9 45.37 -8.63 54 30.4 27.3 1759 | 29.92 | 101 | 160 | A | V
2452MHz |~ 2452 101.69 - - 86.32 276 | 1766 | 2989 | 101 | 160 | P | V
* 2452 93.55 - - 78.18 27.6 1766 | 29.89 | 101 | 160 | A | V
2485.06 63.91 |-10.09 74 4836 | 2775 | 17.68 | 29.88 | 101 | 160 | P | V
2483.53 50.12 | -3.88 54 3458 | 2774 | 1768 | 2988 | 101 | 160 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C24 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 (SHF)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
23593 40.67 -33.33 74 58.36 39.09 -2.64 | 54.14 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz H
802.11ax H
HE40 24720 404 -33.6 74 56.99 39.36 -2.54 | 53.41 - - P |V
SHF \Y
\Y
\Y
\Y
\Y
\Y
\Y
V
V
\Y
V
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C25 of C40




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
32.7 22.86 -17.14 40 31.3 23.25 0.76 32.45 - - P H
189.03 23.07 -20.43 43.5 38.6 14.88 1.95 32.36 - - P H
254.37 20.97 -25.03 46 31.97 19.09 2.33 32.42 - - P H
415.5 27.55 -18.45 46 34.49 22.48 3.09 32.51 - - P H
742.4 31.31 -14.69 46 31.54 281 4.22 32.55 - - P H
901.3 33.89 -12.11 46 32.2 29.01 4.6 31.92 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE40 33.24 314 -8.6 40 40.14 22.94 0.77 32.45 - - P |V
LF 188.22 28.74 -14.76 43.5 44.25 14.9 1.95 32.36 - - P |V
265.44 20.85 -25.15 46 31.15 19.73 2.39 32.42 - - P |V
489 25.93 -20.07 46 31.71 23.67 3.22 32.67 - - P |V
750.1 31.88 -14.12 46 31.98 28.17 4.24 32.51 - - P |V
952.4 33.97 -12.03 46 29.93 30.77 4.77 315 - - P |V
\Y
\Y
V
V
\Y
V
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samanas. FCC RADIO TEST REPORT

Report No. : FR3N2802C

<Sample 2>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 ( MHz) (dBpuV/Im)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|{(H/V)

2389.95 61.07 -12.93 74 4597 274 17.61 | 29.91 121 348 P H

2389.95 50.24 -3.76 54 35.14 274 17.61 | 29.91 121 348 A H

* 2422 105.6 - - 90.34 27.52 17.64 29.9 121 348 P H

* 2422 97 - - 81.74 27.52 17.64 29.9 121 348 A H

802.11ax 2484.25 56.29 -17.71 74 40.75 27.74 17.68 | 29.88 | 121 348 P H

HE40 Full 2483.53 46.91 -7.09 54 31.37 27.74 17.68 | 29.88 | 121 348 A H

CH 03 2389.95 60.67 -13.33 74 45.57 274 17.61 | 29.91 | 400 41 P \Y

2422MHz 2389.95 50.26 | -3.74 54 3516 | 274 | 1761 | 2991 | 400 | 41 | A | V

* 2422 105.94 - - 90.68 27.52 17.64 29.9 400 41 P \Y

* 2422 97.32 - - 82.06 27.52 17.64 29.9 400 41 AV

2483.8 56.7 -17.3 74 41.16 27.74 17.68 | 29.88 | 400 41 P \Y

2483.71 46.68 -7.32 54 31.14 27.74 17.68 | 29.88 | 400 41 AV

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C27 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level [Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |[Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 39.42 -34.58 74 62.26 32.56 11.22 | 66.62 - - P H
7266 44.3 -29.7 74 59.79 37.04 13.78 | 66.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 4844 39.1 -34.9 74 61.94 32.56 11.22 | 66.62 - - P |V
2422MHz 7266 44.38 |-29.62 74 59.87 | 37.04 | 13.78 | 66.31 - - P |V
\
\Y
\
\
\Y
\%
\Y
\Y
\%
\Y
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Report No. : FR3N2802C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 (SHF)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
24174 39.76 -34.24 74 57.32 38.75 -255 | 53.76 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz H
802.11ax H
HE40 24069 37.91 -36.09 74 55.28 39.04 -2.57 | 53.84 - - P |V
SHF v
\Y
\Y
\Y
\Y
\Y
\Y
V
V
\Y
V
1. No other spurious found.
2. All results are PASS against limit line.
Remark

floor only.

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR3N2802C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) ((dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|{(H/V)
30 23.39 -16.61 40 30.72 24.4 0.71 32.44 - - P H
142.59 21.31 -22.19 435 34.45 17.57 1.71 32.42 - - P H
265.98 20.85 -25.15 46 31.24 19.63 24 3242 - - P H
407.1 29.06 -16.94 46 36.39 221 3.08 32.51 - - P H
7375 30.61 -15.39 46 31 27.97 4.21 32.57 - - P H
983.9 34.32 -19.68 54 29.97 30.64 4.89 31.18 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE40 33.51 30.76 -9.24 40 39.61 22.82 0.78 32.45 - - P \Y
LF 128.28 25.98 -17.52 435 39.27 17.48 1.63 324 - - P \Y
268.14 20.52 -25.48 46 31.29 19.24 2.41 32.42 - - P \Y
495.3 25.39 -20.61 46 31 23.84 3.24 32.69 - - P \Y
7711 31.07 -14.93 46 31.12 28.19 4.27 32.51 - - P \Y
9384 33.86 -12.14 46 30.42 30.34 4.72 31.62 - - P \Y
\%
\Y
\%
\%
\Y
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“n

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR3N2802C

<Sample 3>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 ( MHz) (dBpuV/Im)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|{(H/V)

2389.95 62.23 -11.77 74 4713 274 17.61 | 29.91 115 360 P H

2389.95 51.7 -2.3 54 36.6 274 17.61 | 29.91 115 360 A H

* 2422 106.84 - - 91.58 27.52 17.64 29.9 115 360 P H

* 2422 97.73 - - 82.47 27.52 17.64 29.9 115 360 A H

802.11ax 2483.62 56.27 -17.73 74 40.73 27.74 17.68 | 29.88 | 115 360 P H

HE40 Full 2483.71 46.55 -7.45 54 31.01 27.74 17.68 | 29.88 | 115 360 A H

CH 03 2389.95 60.59 -13.41 74 45.49 274 17.61 | 29.91 360 46 P \Y

2422MHz 2389.95 51.33 | -2.67 54 3623 | 274 | 17.61 | 2991 | 360 | 46 | A | V

* 2422 106.21 - - 90.95 27.52 17.64 29.9 360 46 P \Y

* 2422 97.95 - - 82.69 27.52 17.64 29.9 360 46 AV

2485.69 56.64 -17.36 74 41.08 27.76 17.68 | 29.88 | 360 46 P \Y

2483.53 46.63 -7.37 54 31.09 27.74 17.68 | 29.88 | 360 46 AV

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C31 of C40
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FCC RADIO TEST REPORT

Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level [Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |[Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 40.17 | -33.83 74 63.01 32.56 11.22 | 66.62 - - P H
7266 44.82 -29.18 74 60.31 37.04 13.78 | 66.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 4844 38.96 |-35.04 74 61.8 32.56 11.22 | 66.62 - - P |V
2422MHz 7266 44.92 |-29.08 74 60.41 | 37.04 | 13.78 | 66.31 - - P |V
\
\Y
\
\
\Y
\%
\Y
\Y
\%
\Y
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Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 (SHF)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table [Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) ((dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|{(H/V)
24741 39.33 -34.67 74 55.95 39.32 -2.54 53.4 - - P H
2.4GHz
802.11ax
HE40 24384 38.17 -35.83 74 55.34 38.93 -2.51 53.59 - - P
SHF

< | K| <K<K KKK |IK|I<Kl<K|<K|jx|jz|xjx|jx|TxT|xT|xT|T|T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C33 of C40
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Report No. : FR3N2802C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) ((dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|{(H/V)
30.27 22.26 -17.74 40 29.71 24.28 0.71 32.44 - - P H
199.56 24.95 -18.55 435 40.34 14.97 2.03 32.39 - - P H
233.31 23.68 -22.32 46 37.2 16.67 2.22 32.41 - - P H
403.6 35.96 -10.04 46 43.43 21.96 3.08 32.51 100 165 Q | H
734 32.62 -13.38 46 33.15 27.87 419 32.59 - - P H
962.9 35.16 -18.84 54 30.73 31.01 4.81 31.39 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE40 33.24 29.82 -10.18 40 38.56 22.94 0.77 32.45 - - P \Y
LF 127.47 27.93 |-1557| 435 4124 | 17.46 1.62 | 32.39 - - P |V
263.82 20.51 -25.49 46 30.55 20 2.38 32.42 - - P \Y
419 33.78 -12.22 46 40.57 22.62 3.1 32.51 - - P \
762 30.55 -15.45 46 30.61 28.19 4.26 32.51 - - P \Y
991.6 34.89 -19.11 54 30.67 304 492 31.1 - - P \Y
\%
\Y
\%
\%
\Y
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“n

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR3N2802C

<Sample 4>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 ( MHz) (dBpuV/Im)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|{(H/V)

2389.95 61.12 -12.88 74 46.02 274 17.61 | 2991 | 400 | 320 P H

2389.95 51.91 -2.09 54 36.81 274 17.61 | 29.91 | 400 | 320 A H

* 2422 105.24 - - 89.98 27.52 17.64 29.9 400 | 320 P H

* 2422 96.15 - - 80.89 27.52 17.64 29.9 400 | 320 A H

802.11ax 2491.99 56.82 -17.18 74 41.22 27.8 17.68 | 29.88 | 400 | 320 P H

HE40 Full 2484.25 46.09 7.9 54 30.55 27.74 17.68 | 29.88 | 400 | 320 A H

CH 03 2389.95 63.19 -10.81 74 48.09 274 17.61 | 29.91 100 13 P \Y

2422MHz 2389.95 52.53 | -1.47 54 37.43 274 | 1761 | 2991 | 100 | 13 | A | V

* 2422 105.84 - - 90.58 27.52 17.64 29.9 100 13 P \Y

* 2422 94.64 - - 79.38 27.52 17.64 29.9 100 13 AV

2494.15 56.38 -17.62 74 40.78 27.8 17.68 | 29.88 | 100 13 P \

2483.98 46.17 -7.83 54 30.63 27.74 17.68 | 29.88 | 100 13 AV

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C35 of C40
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Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level [Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |[Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 39.42 -34.58 74 62.26 32.56 11.22 | 66.62 - - P H
7266 43.58 |-30.42 74 59.07 37.04 13.78 | 66.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 4844 39.02 -34.98 74 61.86 32.56 11.22 | 66.62 - - P |V
2422MHz 7266 44.48 |-29.52 74 59.97 | 37.04 | 13.78 | 66.31 - - P |V
\
\Y
\
\
\Y
\%
\Y
\Y
\%
\Y
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Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 (SHF)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table [Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) ((dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|{(H/V)
24762 39.9 -34.1 74 56.53 39.32 -2.55 53.4 - - P H
2.4GHz
802.11ax
HE40 24839 39.35 -34.65 74 55.56 39.71 -2.56 | 53.36 - - P
SHF

< | K| <K<K KKK |IK|I<Kl<K|<K|jx|jz|xjx|jx|TxT|xT|xT|T|T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Report No. : FR3N2802C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table [Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) ((dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|{(H/V)
33.24 22.55 -17.45 40 31.29 22.94 0.77 32.45 - - P H
188.22 20.73 -22.77 435 36.24 14.9 1.95 32.36 - - P H
260.04 20.37 -25.63 46 30.42 20.01 2.36 3242 - - P H
473.6 245 -21.5 46 30.44 23.47 3.19 326 - - P H
657.7 27.88 -18.12 46 30.29 26.31 3.9 32.62 - - P H
943.3 33.38 -12.62 46 29.7 30.51 4.74 31.57 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE40 69.15 321 -7.9 40 51.11 12.21 1.17 32.39 - - P \Y
LF 187.95 27.98 -15.52 435 43.48 14.91 1.95 32.36 - - P \Y
281.64 21.38 -24.62 46 32.44 18.88 247 32.41 - - P \Y
554.1 27.36 -18.64 46 30.71 25.74 3.46 32.55 - - P \Y
751.5 30.81 -15.19 46 30.93 28.15 4.24 32.51 - - P \Y
9384 33.6 -12.4 46 30.16 30.34 4.72 31.62 - - P \Y
\%
\Y
\%
\%
\Y
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“n

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin limit line.

P/A | Peak or Avg

H/V | Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C39 of C40
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Report No. : FR3N2802C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im) (dB) |(dBpV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2412MHz 2390 4354 |-1046| 54 426 | 3222 | 458 | 3586 | 103 | 308 | A | H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C40 of C40
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Appendix D. Radiated Spurious Emission Plots

Temperature : 18.2~20.2°C

Test Engineer : Jack Tsai, Gary Guo, and Steven Wu

Relative Humidity : 54.2~56.1%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D105
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<Sample 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

6+7 Horizontal Fundamental

) @Buvim) Date: 20231216 1 080 Date: 20231246
1225 1225
P
1059 7 105.)
/
a1 / Lz
peAK 74
700) A 70|
"y
v
-/ LT |
L e g
350 350
15| 175
50 2320 7300 7360 7300 2400 2415 00 00 500 1700 1900 2100 7300 2500 2700 3000
Frequency (WHz) Frequency (MH2)
site :03CH16-HY site $03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 HORTZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak berector ek
Project +3N2802 Project 3N2802
) @Buvim) Date: 20231216 ol 0B Date: 20231246
1225 1225
1
1059 v 105.)
A
/
a1 Lz
700) 700
u W . | o
> — T T | ————
350 350
15| 175
50 2320 7540 7360 7300 200 2415 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (Wiz) Frequency (MH2)
site :03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL Condition AV6_54 3m 91200_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto RBW:1000.000KHz VBW:0.200KHz SWT:Auto
Avg . Detector +Peak Deftector Peak
Project +3N2802 Project 3N2802
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

6+7 Vertical Fundamental

A (@Buvim) Date: 20231216 el (dBuVim) Date: 20231246

PEAK 74|
700) 700]
; L e

O SV SO M o

350 350
15| 75|
S0 220, a0 7300, 700, za00. 15 000 To0 S0 o0 T zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Buvim) Date: 20231216 evel @Buvim) Date: 20231246
1225 1225
|
1050 el 105.0)
a3 a3
700 704
[ AvG 54
52 52 ik
N
I D IS N
350 354
175 175
S0 2o, a0 7360, 0. 2400 215 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.200KHz SWT:Auto RBW:1000.000KHz VBW:0200KHzZ SWT:Auto
AV g . Detector Peak Detector Peak
Project :3N2802 Project 3N2802
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

6+7 Horizontal Fundamental

) aBom) Dot 20731216 e @) Date 20231246
1223 1225
s N s
\
A
e \ pEAK 74

00| 700] ’r
. S el

52.5) e i e
350 350
15| 75|
02320, 2540, 7500, 7500 za00. 220, 2440, 24 000 To0 S0 oo T zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Buvim) Date: 20231216 evel @Buvim) Date: 20231246

1225 1225

{] AVG 54
52 | ——!

350 354
175 175
02320, 2540, 360, 7500 za00. 2z, 2440, 2450 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.200KHz SWT:Auto RBW:1000.000KHz VBW:0200KHzZ SWT:Auto

AV g . Detector Peak Detector Peak

Project :3N2802 Project 3N2802
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FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Avg.

N B 54
525 R P I

430 2840, 2850, 2460, 2470, 2480, 2490, 2500
Frequency (Miz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.200KHz SWT:Auto

Detector +Peak
Project +3N2802

6+7 Horizontal Fundamental
-
WV
M;
BT
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL
Ao T005000R 1 VoW Soc 00 WA
k berector & ek Left blank
Pea € an

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D5 of D105



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

6+7 Vertical Fundamental

A (@Buvim) Date: 2023216 el (dBuVim) Date: 20231246

700 . Vo \/nf/ 700) L M’( ALWW

L
350 350
15| 75|
02320, 2540, 7500, 7500 za00. 220, 2440, 24 000 To0 S0 oo T zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Buvim) Date: 20231216 evel @Buvim) Date: 20231246
1225 1225

A
T [ i

1A

5 I A IS AN s S
350 354
175 175
02320, 2540, 360, 7500 za00. 2z, 2440, 2450 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.200KHz SWT:Auto RBW:1000.000KHz VBW:0200KHzZ SWT:Auto
AV g . Detector Peak Detector Peak
Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D6 of D105
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.200KHz SWT:Auto

Detector +Peak
Project +3N2802

mn//‘”\
N .
I
525] M
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
PN T s oz s v
Peak Left blank
105.0 //V\
875 \
IS
VN vG,_BE 54|
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D7 of D105



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

6+7 Horizontal Fundamental

) @B Date: 20231216 el (@Buvim) Date: 20231246
1225 1225
WMN\\ 105.0{
o \ o
\ pEAK BE 74 pEAK 74
700) At 704 f
\\WWWWWMMW Jatunt A bt
52| et T Rsnmmmamm—amsns eSS S
350 350
15| 75|
460 2463 2405.2467 24092471 2479 2475 247 2479, 2451 248 2405 2487 2400, 2491 2493 24952457, 2 000 To0 S0 o0 Te00 zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Bvim) Date: 20231216 evel @Buvim) Date: 20231246
1225 1225
WW’\/ 105.0f
a3 a3
700 \V 700
/v\ AVG_BE 54 AVG_54
52| i) 2 g I
350 35.0/ —
175 175
1460 2463.2465.2467 24692471, 2401 405.24912493 24552497, 2500 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.200KHz SWT:Auto RBW:1000.000KHz VBW:0200KHzZ SWT:Auto
AV g . Detector Peak Detector Peak
Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D8 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

6+7 Vertical Fundamental

) @B Date: 20231216 el (@Buvim) Date: 20231246
1225 1225
1050/~ 105.)
K
~
a7 a3
pea e 74 pEAK 74
700 L, 700
\ it A amenirodons
s25| P A sttt st 525) — WMWM
350 350
15| 75|
460 2463 2405.2467 24092471 2479 2475 247 2479, 2451 248 2405 2487 2400, 2491 2493 24952457, 2 000 To0 S0 o0 Te00 zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Bvim) Date: 20231216 evel @Buvim) Date: 20231246
1225 1225
1050 105.0)
a3 a3
700 704
va e 54 AvG 54
525 N — 24 B I —) gl
I A N U
350 354
175 175
1460 2463.2465.2467 24692471 2401 405.24912493 24552497, 2500 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.200KHz SWT:Auto RBW:1000.000KHz VBW:0200KHzZ SWT:Auto
AV g . Detector +Peak Detector Peak
Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D9 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

6+7 Horizontal Fundamental

1 @BuVim) Date: 20231216 ) a8u Date: 202312416

1225 1225

1050 Y 1050

a75| / a75)
PEAK 74
700) 700]

o | Mot risommemn
528, i A
350 350
15| 175
50 2320 7300 7360 7300 2400 2415 00 00 500 1700 1900 2100 7300 2500 2700 3000
Frequency (WHz) Frequency (MH2)
site :03CH16-HY site $03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 HORTZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak berector ek
Project +3N2802 Project 3N2802
) @Buvim) Date: 20231216 ol 0B Date: 20231246
1225 1225
'
1059 ~ 105.)
ey,

a1 Lz

700) 700

52 o AvG 5

— : [ I
350 350
15| 175
50 2320 7540 7360 7300 200 2415 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (Wiz) Frequency (WHz)
site :03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL Condition AV6_54 3m 91200_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHzZ SWT:Auto
Avg . Detector Peak Deftector Peak

Project +3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D10 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

6+7 Vertical Fundamental

A (@Buvim) Date: 20231216 el (dBuVim) Date: 20231246

PEAK 74|
700) 700]

s 515WWWHMW~MWMW-WW Spstnndepeicvine

350 350

15| 75|

S0 220, a0 7300, 700, za00. 15 000 To0 S0 o0 T zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Buvim) Date: 20231216 evel @Buvim) Date: 20231246

1225 1225

1050 105.0)

~
NV
a3 a3
700 704
AvG 54
52 2 .
J IS N | | ———
5 DOV R A A
350 354
175 175
S0 2o, a0 7360, 0. 2400 215 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHzZ SWT:Auto
AV g . Detector Peak Detector Peak

Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D11 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

6+7 Horizontal Fundamental

) @Buvimy Date: 20231246 el aBuvim) Date: 20231246

1225 1225

/*/\ﬂ\

J \
a7 / a3
N pea 14
700 ,\/4\/'\ 700 }1 T
A i

52 525

350 350

15| 75|

02320, 2540, 7500, 7300 za00. 220, 2440, 24 G0 w00 10 700 1900z Zi00  Z00 2700, 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) (@wuvim) Date: 20231246 evel @Buvim) Date: 20231246
1225 1225
1

1050 /\\ 105.0) ‘

|
Y, -,

52 / f
(RPN S s
350 354
175 175
02320, 2540, 360, 7500 za00. 2z, 2440, 2450 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHzZ SWT:Auto
AV g . Detector Peak Detector Peak
Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D12 of D105
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto

Detector +Peak
Project +3N2802

sosal TN

A St

Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

TR 10 192 3 ot

Peak Left blank
VAR
\"\/_\’\/ AVG_BE 54|
b
Condition 1 AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D13 of D105



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

6+7 Vertical Fundamental

) aBovim Dates 20231216 e aBovim) Dates 20231216
1225 122
2
105.0| A A\ 105.0{
a1 o
peaK 74
700 W 700
g MW/
-+ Y R e ————— R L Mottt

350 354

s ez

S0, 0. FD D 7300, . PO o oo w0 oo 1o oL B0 00 2700 3000
Frequency (MHz) Frequency (MHz)
site £03CHI6-HY site £03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) aBovim) Dates 20231216 evel @BV Dates 20231216

1225 122
1050 o 1050

a1 /\ o

709 A 700

J st
52 — s —~ =

T
5 PO I N
350 354
175 175
02320, 2540, 360, 7500 za00. 2z, 2440, 2450 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHzZ SWT:Auto
AV g . Detector Peak Detector Peak
Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D14 of D105
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

p
sy
\
700 \vw\ o
Mw
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
TR 101920 30 YRTICA
Peak Left Blank
1050 /\/ﬂ \\/\
\
700| \
N AVG_BE 54|
525 N
T
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL
Avg. Left Blank
Project :3N2802

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D15 of D105



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20231216 el (dBuVim) Date: 20231246
1225 1225
10507 "/\wm"’\\ 1050
o735 i a75)

“mm e o 4 ek 14
704 e, nd

o
AN et bl besb bttt
525 525 i

350 350
15| 75|
460 2463 2405.2467 24092471 2479 2475 2477 2479, 2451 248 2405 2487 2400, 2491 2493 24952457, 2 000 To0 S0 o0 Te00 zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Bvim) Date: 20231216 evel @Buvim) Date: 20231246
1225 1225

105.0) 1050
L TN

709 700)
Avq e 54| AVG 54

52| —r— 52 1
T ——— 1] T 1 T T R | p———
350 354
175 175
1460 2463.2465.2467 24692471 2401 405.24912493 24552497, 2500 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHzZ SWT:Auto
AV g . Detector Peak Detector Peak
Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D16 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

6+7 Vertical Fundamental

) @B Date: 20231216 el (@Buvim) Date: 20231246

1225 1225

1050 105.)

a7 a3

pea e 74 pEAK 74
700) 704
s
52 A et s smcbeshnchl 521
e
350 350
15| 75|
460 2463 2405.2467 24092471 2479 2475 247 2479, 2451 2487.2405 2487 2409, 2491 2493 24952457, 2 000 To0 S0 o0 Te00 zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Bvim) Date: 20231216 evel @Buvim) Date: 20231246

1225 1225
1050 105.0)

- Vg B 54| AVG 54
525 i oy | 52 | | ————
Tt 10 OV A AU N
350 354
175 175
1460 2463.2465.2467 24692471 2401 405.24912493 24552497, 2500 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHzZ SWT:Auto
AV g . Detector Peak Detector Peak
Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D17 of D105
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR3N2802C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

6+7

Horizontal

Fundamental

1 (g

Date: 2024.01.08

1 B Date: 20240108
124 124
|
105.0) \/"/‘V\'m’ﬁvf‘/\ 105.0)
o4 o
veak 14
700 et Wik 700
o
5 G S U ON AF P o U R B ——— O S
354 354
14 174
7% V. NI T e L N VS W™ T o0
reauancy iz Freaioncy (e
site £03CH16-HY site £03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition : PEAK_74 3m 9120D_1522_230323 HORIZONTAL
 RBW:I000.000KHz VBW-3000000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
Peak berector ek berector ek
project 32802 project 32802
Setting 15 Setting 15
) eBuvim) oates 20240108 - bate: 20240108
1224 1224
105.0{ 105.0{ 4
~N /V\Vﬂ i
/ \/
704 700
—
v \\ VG 54
529 529
B R e
0 S S A
354 354
14 19
510 T mw W aw am oM e 0 Tea oo w000 2io0 20 200, 2700 5000
reauency iz Treauency (wia
site 03CHI6-HY site £ 03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL
 RBWZI000.000KHz VBW:0 560KHz SWT:Auto  RBWEI000.000KHz VBW:0 560KHz SWT:Auto
Avg . Detector  :peak Detector  :peak
Project 132802 Project 132802
Serting 15 Setting 15

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D18 of D105



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

6+7 Horizontal Fundamental

el (dBuVim) Date: 2024.01.08

1050 \WW

87.5] \

Nt PEAK_BE 74

700
W i i

525) |

350]

175

410 2420 2430 240, 2450 2460 2470, 2480, 2490, 2500

Frequency (MHz)

site $03CHI6-HY.

Condition +PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak i Left blank

Setting 15

) (BuVim) Date: 2024.01.08

T lave g 54|

525 e

350

175

2410 2020 2430 240 2450 2460 2470 2480 24%. 2500
Freauency (MHz)

Site +03CHI6-HY

Condition + AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL

+ RBW:1000.000KHz VBW:0.560KHz SWT:Auto

Avg. e Left blank

Sefting 115

TEL : 886-3-327-0868 Page Number : D19 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - L

6+7 Vertical Fundamental

o sovm) oo 20240108 - oue 20240108
1224 1224
105.0{ 105.0{ 1
i
o1 o3
venk 14
700 700 [ T
o) | Wopseirrmbponnd
B e L e b
350 359
19 19
5o R N ST T T oo a0 AT, Ziu g oo 703w
reawen Heasoncy s
site {03CHIHY site <03¢HI6HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
| REWH000.000kHz VBW-3000000KHZ SWT:Auto REWH1000.000KHz VBW:3000.000KHz SWT:Auto
Peak betector < Peak betector < Peak
Project anzs02 Project Janzs02
Setting 5 Setting 5
s wm) bae 20240108 s o) oue 20240108
129 129
1059 1059 :
v AVENAvS v
700 00
S \ AVG_54|
52, 52. i
A N N s m
-
359 359
179 179
& R a7 L SN [ TR = T
reaveny W) Treasony s
site <03CHI6HY site {03CHI6HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
| RBWHI000.000kHz VBW.0560KHz SWT:Auto | RBWH1000.000KHz VBW.0560KHz SWT:Auto
AVg . Detector +Peak Detector +Peak
Project 32802 Project 32802
Setting 15 Setting 15

TEL : 886-3-327-0868 Page Number : D20 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - R

6+7

Vertical

Fundamental

" I
A
700 Nt
ainy
52.5( e N
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
e s o e
Peak Left blank
”’5/\X/\/\\// N
o .
1
52.5( \ %
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL
Avg. Left blank
Setting 115

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D21 of D105



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz

6+7 Horizontal Fundamental

) @Buvim) Date: 20231216 1 080 Date: 20231246
1225 1225
1059 " 105.)
a1 Lz
peAK 74
700) 70| i
g
|| KA S———
L e i
350 350
15| 175
50 2320 7300 7360 7300 2400 2415 00 00 500 1700 1900 2100 7300 2500 2700 3000
Frequency (WHz) Frequency (MH2)
site :03CH16-HY site $03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 HORTZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak berector ek
Project +3N2802 Project 3N2802
) @Buvim) Date: 20231216 ol 0B Date: 20231246
1225 1225
1059 105.)
a1 Lz
700) 700
AvG 5
52 52 iR
_ LN -
I A R M 2
350 350
15| 175
50 2320 7540 7360 7300 200 2415 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (Wiz) Frequency (WHz)
site :03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL Condition AV6_54 3m 91200_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:0.240KHz SWT:Auto RBW:1000.000KHz VBW:0.240KHzZ SWT:Auto
Avg . Detector Peak Deftector Peak
Project +3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D22 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 2412MHz

6+7 Vertical Fundamental

1 @Buvim) Date: 20231216 el (@Buvim) Date: 20231246
1225 1225
1
1050 105.)
a7 a3
pEAK 74
700) 704
¥ I
| Pedomigmesanati]
ET Froresmummmprrsmstev SIS s
350 350
15| 75|
S0 220, a0 7300, 700, za00. 15 000 To0 S0 o0 T zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Buvim) Date: 20231216 evel @Buvim) Date: 20231246
1225 1225
1050 105.0)

[ N S S A S
350 354
175 175
S0 2o, a0 7360, 0. 2400 215 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.240KHz SWT:Auto RBW:1000.000KHz VBW:0240KHzZ SWT:Auto
AV g . Detector Peak Detector Peak
Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D23 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

6+7 Horizontal Fundamental

) @B Date: 20231216 el (@Buvim) Date: 20231246
1225 1225
1050) \ 1050
a7 a3
| pEAK 74
00| 700] / :
s \
52 525
350 350
15| 75|
02320, 2540, 7500, 7500 za00. 220, 2440, 24 000 To0 S0 oo T zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Buvim) Date: 20231216 evel @Buvim) Date: 20231246
1225 1225

709 / 700)
P VG 54

s2ef Y %2 T =
350 35, n¥
175 175
02320, 2540, 360, 7500 za00. 2z, 2440, 2450 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.240KHz SWT:Auto RBW:1000.000KHz VBW:0240KHzZ SWT:Auto
AV g . Detector Peak Detector Peak
Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D24 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

Avg.

6+7 Horizontal Fundamental
-
o M\vf"w““\
\MWM PEAK BE 74
700 ‘*’wmw
g 1
s25| L TR
T T T
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL
RO T00D 000K VoW SO0k WA
verector penk Left blank
Peak € an

\-\\ VG BE 54

430
Site
Condition

Detector
Project

2840, 2850, 2460, 2470, 2480, 2490, 2500
Frequency (Miz)

+03CH16-HY

: AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.240KHz SWT:Auto

Left blank

+Peak
+3N2802

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D25 of D105



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

6+7 Vertical Fundamental

) @B Date: 20231216 el (@Buvim) Date: 20231246
1225 1225
s v V\ -
a7 y a3
pEAK 74
700) p” 704
patn /
1 g
52 525
350 350
15| 75|
02320, 2540, 7500, 7500 za00. 220, 2440, 24 000 To0 S0 oo T zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Buvim) Date: 20231216 evel @Buvim) Date: 20231246
1225 1225
1050 va 105.0)
700 704
AvG 54
52 e 2 —
» IS ES—
——
350 354
175 175
02320, 2540, 360, 7500 za00. 2z, 2440, 2450 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.240KHz SWT:Auto RBW:1000.000KHz VBW:0240KHzZ SWT:Auto
AV g . Detector Peak Detector Peak
Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D26 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

6+7

Vertical

Fundamental

A (@Buvim)

Date: 20231216

N

M peAK e 74
W"‘VMWM 1

sttt s

Avg.

Condition

Detector
Project

: AV6_BE_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.240KHz SWT:Auto

+Peak
+3N2802

Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
PN T s oz s v
Peak Left blank
.
™
i AVG_BE 54
R

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D27 of D105



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

6+7 Horizontal Fundamental

) @B Date: 20231216 el (@Buvim) Date: 20231246

1225 1225

1050 105.)

a7 a3

pea e 74 pEAK 74
700 M 70
Mt
MMMWWM

52| 525

350 350

15| 75|

460 2463 2405.2467 24092471 2479 2475 247 2479, 2451 248 2405 2487 2400, 2491 2493 24952457, 2 000 To0 S0 o0 Te00 zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Bvim) Date: 20231216 evel @Buvim) Date: 20231246

1225 1225
1050 105.0)

/v\v//\

a75] o75)
709 700)

R—— va e 54 AvG 54
525 R e — 52 \ =
- T T e
350 354
175 175
1460 2463.2465.2467 24692471 2401 405.24912493 24552497, 2500 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.240KHz SWT:Auto RBW:1000.000KHz VBW:0240KHzZ SWT:Auto
AV g . Detector Peak Detector Peak
Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D28 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

6+7 Vertical Fundamental

) @B Date: 20231216 el (@Buvim) Date: 20231246

1225 1225

10501 105.0|

a7 a3

pea e 74 pEAK 74
700) ST 704
WWM  enitnis it

52| S i | 250 et

350 350

15| 75|

460 2463 2405.2467 24092471 2479 2475 247 2479, 2451 248 2405 2487 2400, 2491 2493 24952457, 2 000 To0 S0 o0 Te00 zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
) @Bvim) Date: 20231216 evel @Buvim) Date: 20231246

1225 1225
1050 105.0)

709 \\ 700)
~ | | Avq e 54| VG 54
525 a 52 =

350 354
175 175
1460 2463.2465.2467 24692471 2401 405.24912493 24552497, 2500 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.240KHz SWT:Auto RBW:1000.000KHz VBW:0240KHzZ SWT:Auto
AV g . Detector Peak Detector Peak
Project :3N2802 Project 3N2802

TEL : 886-3-327-0868 Page Number : D29 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz

6+7 Horizontal Fundamental

J B vate: 20231220 i bate: 20231220
124 124
;
"
105.0| v 105.0|
o4 o
veak 14
70.0| T 70.0|
/ IR ——
P 525, sl
354 354
14 174
T T T T ET T L N VS W™ T o0
reauoncy Wiz Froduency (M)
site £03CH16-HY site £03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition : PEAK_74 3m 9120D_1522_230323 HORIZONTAL
 RBW:I000.000KHz VBW-3000000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
Peak berector ek berector ek
project 32802 project 32802
Setting 1145 Setting 1145
J By bate 20231220 o bate 20231220
1224 1224
;
1054 105

h s
T

525 525
[ S A A
350) 35|
175 175
310 2320, 240, 2360, 2360, 2400, 215 000 300 1500, 700 1900 2100 2300 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY. site $03CHI6-HY.
Condition + AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition

+ AV6_54 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

Avg . Detector +Peak Defector ak
Project +3N2802 Project +3N2802
Setting :145 Setting 145

TEL : 886-3-327-0868 Page Number : D30 of D105
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

6+7

Vertical

Fundamental

el (@BuVim)

Date: 20231220

) wm) one 20231220
1224 1224
5
1050 - 1050
o1 . o3
- PEAK_74|
700| ” 70,0 j
4 VORI
52, [T e NS —— A S
350 359
19 19
T . 0. 0. oo zws oo a0 vaGe T, Ziw g oo 7m0 3w
reaweny (W) Heasoncy s
site {03CHIHY site <03¢HI6HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
| REWH000.000kHz VBW-3000000KHZ SWT:Auto REWH1000.000KHz VBW:3000.000KHz SWT:Auto
Peak betector < Peak betector < Peak
Project - anzs02 Project Janzs0z
Setting ‘145 Setting ‘145
s om) bae 20231220 s o) oo 0231220
124 124
;
1059 ~ 1059
w9 / \, w9
700 00
/ AVG_54)
2 2 =
O S o s S e
359 359
179 179
Y ey 75 ey Tioo 7z L SN [ TR = T
reasany W) Treasony s
site <03CHI6HY site {03CHI6HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
| RBWHI000.000kHz VBW.0.270KHz SWT:Auto | RBWH1000.000KHz VBW.0.270KHz SWT:Auto
AVg . Detector Peak Detector +Peak
Project 3nzs02 Project 32802
Setting ‘145 Setting ‘145

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D31 of D105



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

i agovim) Dot 20731220 ) aBovm) oates 20231220
1223 1223
105.0f /’ V\’\ 105.0{
N\ \
875 \M 75
s venn e venk 14
700 700 / Lm
st ot et
5251 st FY S ——————————
350 350
s s
450 24632455 2467 2468 24T AT 75, 24TT 2479 TAGY AR 4G5 2487 T8 T AT TS 7500 w0 o w0 w0 wen i B 0 2700 3000
Freauenc () Freauency (M)
sire £ 03CHIG HY site £03CHI6 HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
 RBW:1000.000KHz VBW:3000 000KHZ SWT:AuTo  RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Peak betector < Peak betector < Peak
Project +3N2802 Project +3N2802
serting (145 serting (145
J By bate: 20731220 ) By bate: 20731220
1225 1225
1050 S 1050
A \
v f \
700 700
avd s b / s
529 1 P —F
T T | 1| — =
(I O
350 350)
s 13|
50 24632165 26T 24802471 AT 750 o0 Taoe TG0 oo oo 2ioo  Zw 00 2700 30
Heauonoy Wiz Fredioncy (wiz
site £ 03CHI6-HY site £ 03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL
 RBW-1000.000KHz VBW:0.270KHz SWTiAuta  RBW-1000.000KHz VBW:0.270KHz SWTiAuto
AV g . Detector +Peak Detector +Peak
Project +3N2802 Project +3N2802
Setting 1145 Setting 1145

TEL : 886-3-327-0868 Page Number : D32 of D105
FAX : 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

6+7 Vertical Fundamental

el (@BuVim) Date: 20231220 A (@BuVim) Date: 20231220
1225 1225
1050 /""”\\'\4\,\ 1050
N \
75| N 75|
PEAK 74

PEAK_BE 74
700 . 00|

i SR A MMWJ I o

525) 525, AR
350] 30|
175 175

6 A 2465 46T 2460 AT 4TS 475 AT 0700205 2005 487 240 A TG T AT, 3500 oo T TR oo e 7o 7 e 7w 50
Heavonc i) Heasoncy s
site <03cHIsHY site <03cHIsHY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
RBWEIO00 000Kz VBWS3000000KHz SWTAuto RBWLIO00.000KHz VBW:3000000KHz SWTAuto
Peak betector < Peak betector < Peak
project Janzso2 roject anzso2
Serting ‘145 Serting ‘145
s iy b 2231220 . oo 0231220
124 12
s s

~l Ava g b b s
52| 52 ——— =
N O A O — [ T T "
N A R
350 350
75| 73]
2460 2463.2455 2467 2463 2471 ot 4972493 24552497, 2500 500 TG 800 W00 100 2100 200 2500 2700 3000
Frequency (Wiz) Froquency (Wiz)
site +03CHI6-HY site +03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 91200_1522_230323 VERTICAL
+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto + RBW:1000.000KHz VBW:0.270KHz SWT:Auto
AV g . Detector +Peak Detector +Peak
Project +3N2802 Project +3N2802
Sefting 1145 Setting 145

TEL : 886-3-327-0868 Page Number : D33 of D105
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

6+7

Horizontal

Fundamental

A @BuVim) Date: 20231216

e e

525 A A AN

) a8u

Date: 202312416

PEAK 74

U -
2.5 e

[——

350 350
15| 175
510 2540 7360 2560 2400 7420 240 2 00 00 500 1700 1900 2100 7300 2500 2700 3000
Frequency (WHe) Frequency (MH2)
site :03CH16-HY site $03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_230323 HORTZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak berector ek
Project +3N2802 Project 3N2802
Setting 115 Setting 115
) @Buvim) Date: 202312416 ol 0B Date: 20231246
1225 1225
1059 105.) H
— ”V\\
700) L 700
- ~.
I — e i ——
350 350
15| 175
510 2540 7360 7300 2400 7420 240 2 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (Wiz) Frequency (WHz)
site :03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_230323 HORTZONTAL Condition AV6_54 3m 91200_1522_230323 HORTZONTAL
+ RBW:1000.000KHz VBW:0560KHz SWT:Auto RBW:1000.000KHz VBW:0560KHzZ SWT:Auto
Avg . Detector +Peak Deftector Peak
Project +3N2802 Project 3N2802
Setting 115 Setting 15

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D34 of D105



swamonias.  FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

6+7

Horizontal

Fundamental

A (@Buvim)

Date: 20231216

o ’\W””“\mﬂ
a1
s oe 74
700 agpm

g

Avg.

+ RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto

Detector
Project
Setting

+Peak
:3N2802
115

]
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL
TR 10 192 3 ot
Peak Left blank
P W \/‘\
700| \
T JAVG_BE_54|
525 S —
Condition 1 AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

6+7

Vertical

Fundamental

A (@Buvim)

Date: 20231216

S v

525 bbbt IS

el (9B

) Date: 20231246

X - s
525 s e

(N

350 350
15| 75|
510 2540, 7500, 2360, 2400 20, 2440 240 000 To0 S0 o0 Te00 zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak Detector +Peak Detector Peak
Project’ :3N2802 Project +3N2802
Setting :15 Setting 15
) @Buvim) Date: 20231216 evel @Buvim) Date: 20231246
1225 1225
1050 105.0) .
o \/\/ o
700 704 ‘
-~ M [ AVG_54
52 52 1
RS N—
N N SN
350 354
175 175
510 2240, 7560, 2360, 2400, 2z, 2440, 200 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto RBW:1000.000KHz VBW:0560KHzZ SWT:Auto
AV g . Detector +Peak Detector Peak
Project :3N2802 Project 3N2802
Setting :15 Sefting 15
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FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto

Detector +Peak
Project +3N2802
Setting :15

1059 MW/”&M o
.
e T sttt prnsnpte]
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
PN T s oz s v
Peak Left blank
WW/\
525 \\ =
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL

Left blank
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FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

6+7

Horizontal

Fundamental

) @B Date: 20231216 el (@Buvim) Date: 20231246
1225 1225
105.0| v,mvf« 105.0|
M/J PEAK 74]
00 700 ¥ \w
e . TIPSR R SR
250
350 350
15| 75|
510 2540, 7500, 2360, 2400 20, 2440 240 000 To0 S0 oo T zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector Peak
Project’ :3N2802 Project +3N2802
Setting 145 Setting 145
) @Buvim) Date: 20231216 evel @Buvim) Date: 20231246
1225 1225
1050 105.0)
/‘w \
a3 12 a3
700 704
/ AvG 54
52. 52 (B S ———!
T I g s
350 354
175 175
510 2240, 7560, 2360, 2400, 2z, 2440, 200 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto RBW:1000.000KHz VBW:0560KHzZ SWT:Auto
AV g . Detector +Peak Detector Peak
Project :3N2802 Project 3N2802
Setting 1145 Setting 145

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto

Detector
Project
Setting

+Peak
+3N2802
145

1050 WMW\
f\f
W/ y PEAK_BE 74
70.0f i
‘m"“””’wmm 1
52.5| o |
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL
TR 10 192 3 ot
Peak Left blank
/Mﬂf\
N
1 e
52.5| P —
Condition 1 AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

Left blank
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - L

6+7 Vertical Fundamental

A (@Buvim) Date: 20231216 el (dBuVim) Date: 20231246

M»/

o9 . |
| veak 14

700 700 i

|

P A PRUUOHAIN SR RO S N A A PR

350 350

15| 75|

510 2540, 7500, 2360, 2400 20, 2440 240 000 To0 S0 oo T zion 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak Detector +Peak Detector Peak
Project’ :3N2802 Project +3N2802
Setting 145 Setting 145
) @Buvim) Date: 20231216 evel @Buvim) Date: 20231246

1225 1225
1050 105.0)

_ \ v 54

52. o 52 [ ———
e — [ IS A N
350 354
175 175
510 2240, 7560, 2360, 2400, 2z, 2440, 200 000 o0 S0 4700 1900 Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto RBW:1000.000KHz VBW:0560KHzZ SWT:Auto
AV g . Detector +Peak Detector Peak
Project :3N2802 Project 3N2802
Setting 1145 Setting 145
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

-
N m*\
\
ol Rl
ity ot
525 BTN
e o
sne ——
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
- ROWTD00000KH £ VOWES000000K 2 SWT Ao
Peak verector penk Left blank
ot W
P
- .
//r\ NN
V'/ \\'-» |AVG_BE 54|
52.5( \\\ -
2 e
site 004y
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL
ROWHO30O00Rs 1 VOWO6ERs s T At
Avg. Left blank
Project +3N2802
S a5
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH09 2452MHz - L
6+7 Horizontal Fundamental
Nop
87.5| WW 87.5|
700| 700| A K
T /
N 52.5|
Frequency (MHz) Frequency (MHz)
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition : PEAK_74 3m 9120D_1522_230323 HORIZONTAL
RO T00D 000K VoW SO0k WA Ao T000 000K VoW 2000 000K 11 WAL
Peak Detector peak Detector Peak
Project :3N2802 Project +3N2802
87.5| s 875
o
52 " ,/\/ 52 + -
) N s o
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site 03CH16-HY
Condition 1 AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_230323 HORIZONTAL
RO 000Kz YD OSEDR I WAty AOEL0OD 000K VoW G oc0Ks 1z SWT ALY
AVg . Detector ek Detector Peak
Project :3N2802 Project 3N2802
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - R

6+7

Horizontal

Fundamental

Avg.

\

—

410 2420,

Site
Condition

2430, 2440, 2450 240, 2470 2480, 2490, 2500
Frequency (Miz)

+03CH16-HY

: AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto

Detector
Project
Setting

+Peak
+3N2802
9

P T
75 wV\
\
-~
PRI o W'ww,
]
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL
TR 10 192 3 ot
Peak Left blank

Left blank
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO9 2452MHz - L

6+7 Vertical Fundamental

) @B Date: 20231218 el (@Buvim) Date: 2023.1248
1225 1225
1050 105.)
ars Ll o)
pEAK 74
700) 704
o] L
5 e Fn——
o 52.5( V‘MWAWMWMM coestorasd
350 350
15| 75|
510 2540, 7500, 2360, 2400 20, 2440 240 000 To0 S0 o0 Te00 zion 200 2600 2700, 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak Detector +Peak Detector Peak
Project’ :3N2802 Project +3N2802
Setting 9 Setting 9
) @Buvim) Date: 2023.12.18 evel @Buvim) Date: 20231248
1225 1225
1050 105.0)

ars| Tave a7

}
I s
= = i —

- U SO E— -

350 354
175 175
510 2240, 7560, 2360, 2400, 2z, 2440, 200 000 o0 S0 4700 Te00. Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto RBW:1000.000KHz VBW:0560KHzZ SWT:Auto
AV g . Detector +Peak Detector Peak
Project :3N2802 Project 3N2802
Setting 9 Sefting 9
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - R

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.560KHz SWT:Auto

Detector +Peak
Project +3N2802
Setting 9

s W“ﬂ
PO s 1
515“’" et
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
PN T s oz s v
Peak Left blank
87.5| -
NN
N ,\
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL

Left blank
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 242/61 CHO3 2422MHz - L
6+7 Horizontal Fundamental
1050 ,f\ 1054
: .
ﬁf\ JWW\&
/
4 PEAK 74
70.0| AN 700 J
5 5P e A g T S TERTY W e S -
JEE— ey
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition PEAK_74 3m 9120D_1522_230323 HORIZONTAL
RBWID03000 s VOWH3D00B00KH S EWTiALTe REMAID00000K 2 VoW TD00000K s WLt
Peak Detector  +Peak betector  +Peak
Project :3N2802 Project 3N2802
Setting 1145 Setting 1145
105.0| 105.0| 1
87.5| J(\/\/\[\A (‘\[\‘ 7.5
~ " AN st
« V12
—— n (P N A N s e
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 HORIZONTAL
ABWI00000K 2 VBWOLOR s oWToALts ABWIO00000Gs VOO 520k SWTAcke
Avg . Detector peak Deftector Peak
Project :3N2802 Project 3N2802
Setting 1145 Setting 145
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto

Detector +Peak
Project +3N2802
Setting 1145

\
tosaf oy
Raiavave
N
Mf’\/\,\/v\/\ .
Condition : PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL
TR 10 192 3 ot
Peak Left blank
/M
)
\/‘M
523 Mol e
Condition 1 AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - L

6+7

Vertical

Fundamental

1 @BV

) Date: 20231221

i et e P
5250 e

Jrven

y

el (9B

) Date: 20231221

2.5 AR AN A

N

350
15| 75|
510 2540, 7500, 2360, 2400 20, P G0 00 10 o0 a0z zi00  Z00 200, 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition : PEAK_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Peak Detector +Peak Detector Peak
Project :3N2802 Project +3N2802
Setting 145 Setting 145
) @Buvim) Date: 20231221 evel @Buvim) Date: 20231221

1225 1225

1050 105.0) 5

o v W o) W

I8 |

Vel wh s
52. e Ex J \L‘/‘___I’
I [ AU
I N SO .
350 354
175 175
510 2240, 7560, 2360, 2400, 2z, T G0 00 100 700 900 zi00 2300 200 200, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHzZ SWT:Auto
AV g . Detector +Peak Detector Peak

Project +3N2802 Project 3N2802
Setting 1145 Setting 145
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

6+7

Vertical Fundamental

Peak

A (@Buvim)

Date: 20231221

M\f\’ﬁ\f‘vx

AT

410 2420,

site
Condition

Detector
Project
Serting

250,

+03CH16-HY
+PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

+Peak
+3N2802
1145

240, 240, aaco. 2470 2460, 2450 2
Frequency (Miz)

Left blank
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A (@BuVim)

Date: 20231221

~

ars| \/\/\ m
700
g v s 51

IAAAN o 1

410 2420,
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Condition

Detector
Project
Setting

230,

+03CH16-HY
: AV6_BE_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto

+Peak
+3N2802
145

2440, 2450, 2460, 2470, 2480, 24%. 2500
Frequency (Miz)

Left blank
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH09 2452MHz - L

) @B Date:2023.1221 el (@Buvim) Date: 20231221
1225 1225
1050 f 105.)
pEAK 74
00| 700] J \
. b | Vvt sttt
52, ol L i
350 350
15| 75|
510 2540, 7500, 2360, 2400 20, 2440 240 000 To0 S0 o0 Te00 zion 200 2600 2700, 000
Frequency (MHz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
< RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector Peak
Project’ :3N2802 Project +3N2802
Setting 9 Setting 9
) @Buvim) Date:2023.1221 evel @Buvim) Date: 20231221
1225 1225
1050 105.0)
a3 a3
T
AvG 54
52 pte 52
. T
350 35.0/ —
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510 2240, 7560, 2360, 2400, 2z, 2440, 200 000 o0 S0 4700 Te00. Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHzZ SWT:Auto
AV g . Detector +Peak Detector Peak
Project :3N2802 Project 3N2802
Setting 9 Sefting 9
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/62 CH09 2452MHz - R

6+7 Horizontal Fundamental

A (@Buvim) Date: 20231221
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VAt V\/WMMWK
B —— il
S [

410 2420 2430 240, 2450, 2460 2470, 2480, 24%0. 2
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site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Derector:eak Left blank

Project +3N2802
Setting 9

A (@BuVim) Date: 20231221

T
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lave_ee_s4|
525 et nperen e Tl
350
175
410 2420, 2430 240, 2450 2460 2470, 240, 2490, 2500
Frequency (Miz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_230323 HORIZONTAL

+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto

Avg. oerce Left blank

+Peak
Project +3N2802
Setting 9
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH09 2452MHz - L

6+7 Vertical Fundamental

) By Date: 20231221 — Date:2023.1221
1223 1225
1050 1050
=
u
peak 14
700 700 ]
} gl e | bt
52. B e e
350 350
15 s
510 FE T T T G0 T son oo s zioo  men g0 700 Sa00
Frequency (MHz) Frequency (MHz)
site £03CHI6-HY sire £03CHIG-HY
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL Condition :PEAK_74 3m 9120D_1522_230323 VERTICAL
 RBW-1000.000KHz VBW:3000000KHz SWT:Auto RBW000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector +Peak Detector Peak
Project’ :3N2802 Project +3N2802
Serting 9 Setting s
) By Date: 20231221 eve @Buvim) Date: 20231221
1225 1225
1050 1050
a1 A o
s
i
w5t
% 2 | —

Bt s ~—T
350 354
175 175
510 2240, 7560, 2360, 2400, 2z, 2440, 200 000 o0 S0 4700 Te00. Zi06 2300 2600 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CH16-HY Site. 03CH16-HY
(Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
+ RBW:1000.000KHzZ VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHzZ SWT:Auto
AV g . Detector +Peak Detector Peak
Project :3N2802 Project 3N2802
Setting 9 Sefting 9
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - R

6+7

Vertical

Fundamental

-
NN
ey e
515"“/\‘J
Condition : PEAK_BE_74 3m 9120D_1522_230323 VERTICAL
TR 101920 30 YRTICA
Peak Left blank
87.5| P \\/
A //
00 avilvaval
¥, R
iy o R
Condition : AV6_BE_54 3m 9120D_1522_230323 VERTICAL
Avg. Left blank
Project :3N2802
Setting :9
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

6+7

Horizontal

Vertical

Peak

Avg.

A (dBuvim) Date: 2023-12-16 2 g8y Date: 202312416
1225 1225)
1059 1052
875 o5
PEAK 74 PEAK 74
700 700
AvG 54 avG 54
5. — 52
NP P S e N PR ———e
I S bl P
359 359
175 175
5000, 000, 0000 72000 4000 6000 180 000 000, 8000, 70000, 12000, Ta000. 6000 18000
Freauency (MHz) Frequency (MH2)
Site +03CHI6-HY Site $03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_230323 HORTZONTAL Condition PEAK_74 3m 9120D_1522_230323 VERTICAL
Detector +Peak Detector Peak
Project +3N2802 Project :3N2802
Setting :20 Setting 20
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FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

6+7
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Vertical

1 (¢Buvim) Date: 20231216
1225
1050
a7
700
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52
350
175
4470 14ATS, 14475, T44TI. 144T9, 1441, 14483, 144D5. TA4ST. 14459, 14491, 14403, 14495, 14497, 18

el (9BuVim) Date: 20231246

1225

1050

Vs[5

14470 14473, 14475, 144T7. 14479, 14451, 14483, 14485, 14457, 14459, 14491, 14493, 14495, 14457, 14500
he)

17.7G
~18G
Avg

)
site +03CHI6-HY

Condition + AV6_54 3m 91200_1522_230323 HORIZONTAL
Detector +Peak

Project +3N2802

Setting 20

Frequency (MHz) Frequency (W
14.47G site o3cHis site Joscuts
Condition + AVG_54 3m 91200_1522_230323 HORTZONTAL Condition + AV6_54 3m 9120D_1522_230323 VERTICAL
Detector +Peak Detector +Peak
~14. 5G Project +3N2802 Project 3N2802
Setting 20 Setting i20
A (¢Buvim) Date: 2023-12-16 evel (BuVim) Date: 20231246
1225) 1225)
1059 1050)
o75) o7
700 700
v 54| v 54
52. Ex
b LT bl T
359 350
175 11
7700 17730, 17750, 1770, 17790, 17810, 17830, 17650, 17670, 17890, 17910, 17930, 17950, 17970, 18000

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970, 15000
)

Site 03CHI6-HY

Condition + AV6_54 3m 9120D_1522_230323 VERTICAL
Detector peak

Project 3N2802

Setting 20

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D55 of D105



swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

6+7 Horizontal Vertical

A (@Buvim) Date: 20231216 el (dBuVim) Date: 20231246
1225 1225
1050) 1050
o735 a75)

PEAK 74 PEAK 74|
700) 700]

VG54 A6 54

Smanet ™ P ST TR e A —

S
350 350]
1751 75

TN RS e

000 000, 000, 10000 12000 14000, 6000, 100 000 G000, 000 70000 12000, 74000 16000 16000
Frequency (MHa Freauency (MiH2)
site $03CHI6HY site $03CHI6-HY
Peak Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition $PEAK_74 3m 9120D_1522_230323 VERTICAL
Detector +Peak Detector +Peak
Project +3N2802 Project 3N2802
Setting 1205 Setting 1205

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

6+7 Horizontal Vertical

1 (¢Buvim) Date:2023.12.16 el (@Buvim) Date: 20234246
1225 1225)
1050 105.0]
o75) o735
700 700
v 54| V|54
52.
359 350
175 175
4470 14473, 14475, 144T7. 14475, 144D, 14403, 144T5, TA4DT. 14405, 14491, 14453, 14435, 14497, 14 14ATO 14ATS, 14ATS, 14ATT. 14475, 144D, 1443, 14405, TAAGT. 1445, 14491, 14493, 14435, 14497, 14500
Frequency (WHz) Frequency (MHa)
14.47G e oxcHHy sne oscHoHy
Condition + AVG_54 3m 91200_1522_230323 HORTZONTAL Condition + AV6_54 3m 9120D_1522_230323 VERTICAL
Detector +Peak Detector +Peak
~14. 5G Project +3N2802 Project 3N2802
Setting 1205 Setting 1205
A (¢Buvim) Date:2023.12.16 evel (BuVim) Date: 20231246
1225) 1225)
1059 1050)
o75) o7
700 700
v 54| v 54
52. 52,
30 | —T 350 A
175 11
7700 17730, 17750, 1770, 17790, 17810, 17830, 17650, 17670, 17890, 17910, 17930, 17950, 17970, 18000 7700 1730, 1750, 17770, 17780, 17810, 17830. 17850, 17670, 17690, 17910, 17930, 17950, 17970. 18000
Freaquency (MHz) o)
17. 7G site +03CHI6-HY Site 03CHI6-HY
Condition + AV6_54 3m 91200_1522_230323 HORIZONTAL Condition + AV6_54 3m 9120D_1522_230323 VERTICAL
Detector +Peak Detector peak
~1 8 G Project +3N2802 Project 3N2802
Setting 1205 Setting 205

Avg
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

6+7 Horizontal Vertical

1 (6Buvim) Date: 2023-12-16 el (@Buvim) Date: 20231246
1225 1225)
1050 105.0]
o75) o735
PEAK 74 PEAK 74
700 700
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IBUSSN e — e A |
P e 1ot
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000 000, 000, 10000 12000 14000, 6000, 100 000 G000, 000 70000 12000, 74000 16000 16000
Frequency (MHa Freauency (MiH2)
site $03CHI6HY site $03CHI6-HY
Peak Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition $PEAK_74 3m 9120D_1522_230323 VERTICAL
Detector +Peak Detector +Peak
Project +3N2802 Project 3N2802
Setting 1195 Setting 1195

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11b CH11 2462MHz
6+7 Horizontal Vertical
-
TS T T T T T T e T T a1 T AT T T R T T T A R T S TR
Frequency (MHz) Frequency (MHz)
14.47G P
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_230323 VERTICAL
Detector < Peak Detector Peak
~14 . 5G Project +3N2802 Project 3N2802
Setting 1195 Setting 1195
Avg.
S i 5 O O S o
Frequency (MHz) Hz)
17 . 7 G Site :03CH16-HY Site 03CH16-HY
Condition 1 AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_230323 VERTICAL
Detector ;’mk Detector ;)Zuk
-~ 1 8 G Project :3N2802 Project 3N2802
Setting 1195 Setting 195
Avg
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

6+7
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Vertical

Peak

Avg.

1 (g

Date: 20231216
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IROY e A s
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Frequency (MHz)
Site +03CH16-HY
Condition :PEAK_74 3m 9120D_1522_230323 HORIZONTAL
Detector :Peak
Project +3N2802
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1 (@Buvim)
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700
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, PR e S
350
175
0 000, 000 o000 72000 4000 16000 18000
Frequency (Wie)
site +03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_230323 VERTICAL
Detector +Peak
Project +3N2802
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swamonias.  FCC RADIO TEST REPORT Report No. : FR3N2802C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11g CHO1 2412MHz
6+7 Horizontal Vertical
-
35.0( T - 35.0|
TS T T T T T T e T T a1 T AT T T R T T T A R T S TR
Frequency (MHz) Frequency (MHz)
14.47G P
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_230323 VERTICAL
Detector < Peak Detector Peak
~14 . 5G Project +3N2802 Project 3N2802
Avg.
0 O o o N I I I B O o
wl T —— wf T
Frequency (MHz) Hz)
17 . 7 G Site :03CH16-HY Site 03CH16-HY
Condition 1 AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 VERTICAL
Detector ;’mk Detector ;)Zuk
-~ 1 8 G Project :3N2802 Project 3N2802
Avg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

6+7

Horizontal

Vertical

Peak

Avg.
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Detector +Peak Detector +Peak
Project +3N2802 Project 3N2802

5000, 0000, 12000, 14000, 6000,
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7
Frequency (MHz)

-HY
+PEAK_74 3m 9120D_1522_230323 VERTICAL

15000
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11g CHO6 2437MHz
6+7 Horizontal Vertical
-
35.0( B M A R MY e | 35, n«w*—v'"_—vi_—‘www‘—w
TS T T T T T T e T T a1 T AT T T R T T T A R T S TR
Frequency (MHz) Frequency (MHz)
14.47G P
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_230323 VERTICAL
Detector < Peak Detector Peak
~14 . 5G Project +3N2802 Project 3N2802
Avg.
A SR U B OO S S SR, oy oy e st AR SRR AHE R SIS L R A —T
Frequency (MHz) Hz)
17 . 7 G Site :03CH16-HY Site 03CH16-HY
Condition 1 AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_230323 VERTICAL
Detector ;’mk Detector ;)Zuk
-~ 1 8 G Project :3N2802 Project 3N2802
Avg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

6+7

Horizontal

Vertical

Peak

Avg.

1 (6Buvim) Date: 2023-12-16 el (@Buvim) Date: 20231246
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1050 105.0]
o75) o735
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700 700
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) 0 T SUSRSU e S P . . > SO SO S g S
asf 350"
175 175
000 000, 000, 10000 12000 14000, 6000, 100 000 G000, 000 70000 12000, 74000 16000 16000
Frequency (WHz) Freauency (MiH2)
site $03CHI6HY site $03CHI6-HY
Condition +PEAK_74 3m 9120D_1522_230323 HORIZONTAL Condition $PEAK_74 3m 9120D_1522_230323 VERTICAL
Detector +Peak Detector +Peak
Project +3N2802 Project 3N2802
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11g CH11 2462MHz
6+7 Horizontal Vertical
-
35.0( — B 35, n“M’—‘MAAWAM»';“‘N
TS T T T T T T e T T a1 T AT T T R T T T A R T S TR
Frequency (MHz) Frequency (MHz)
14.47G P
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_230323 VERTICAL
Detector < Peak Detector Peak
~14 . 5G Project +3N2802 Project 3N2802
Avg.
S O O O O i ¢ 5 Ot S
Frequency (MHz) Hz)
17 . 7 G Site :03CH16-HY Site 03CH16-HY
Condition 1 AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_230323 VERTICAL
Detector ;’mk Detector ;)Zuk
-~ 1 8 G Project :3N2802 Project 3N2802
Avg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT
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Detector +Peak
Project +3N2802
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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a a
O O i S 0 0 O B

Frequency (MHz)

Site :03CH16-HY

Condition : AV6_54 3m 9120D_1522_230323 VERTICAL
Detector :Peak

Project +3N2802
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Report No. : FR3N2802C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11 ax HE20 Full CHO1 2412MHz
6+7 Horizontal Vertical
-
35.0| I S e S S ) R Sy M O M 35, nMHme*M»
TS T T T T T T e T T a1 T AT T T R T T T A R T S TR
Frequency (MHz) Frequency (MHz)
14.47G P
Condition : AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_230323 VERTICAL
Detector < Peak Detector Peak
~14 . 5G Project +3N2802 Project 3N2802
Avg.
O e o o 5 0 A O o s
Frequency (MHz) Hz)
17 . 7 G Site :03CH16-HY Site 03CH16-HY
Condition 1 AV6_54 3m 9120D_1522_230323 HORIZONTAL Condition AV6_54 3m 9120D_1522_230323 VERTICAL
Detector ;’mk Detector ;)Zuk
-~ 1 8 G Project :3N2802 Project 3N2802
Avg

TEL : 886-3-327-0868 Page Number : D69 of D105
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FR3N2802C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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